
wq-wwprm2-97 

 
 
 

 
 
 

CHLORIDE WATER QUALITY STANDARD 
VARIANCE PRELIMINARY DETERMINATION 

 

Table of Contents 
ISSUE STATEMENT......................................................................................................................................... 2 

A. Federal and State Water Quality Standard (WQS) Rules .................................................................. 2 

B. History of salty parameter monitoring ............................................................................................. 2 

C. Treatment of chloride & research in permitting options ................................................................. 3 

D. Minnesota’s chloride variance approach based on Factor 6 ............................................................ 4 
[...]
reduction achievable with the pollutant control technologies installed at 
the time the State adopts the WQS variance, and the adoption and 
implementation of a Pollutant Minimization Program.  

This variance is not related to a waterbody or water body segment, so this 
section does not apply.   

(iii) A statement providing that the requirements of the WQS variance are 
either the highest attainable condition identified at the time of the 
adoption of the WQS variance, or the highest attainable condition later 
identified during any reevaluation consistent with paragraph (b)(1)(v) of 
this section, whichever is more stringent. 

The highest attainable condition (HAC) is identified as the alternate effluent 
limit and the creation and implementation of a Pollutant Management Plan 
(PMP) in the permit (as of the date of that reissued permit). At the five-year 
expiration of this permit, a re-evaluation will occur. If a more stringent 
alternate limit is identified based on activities conducted under the permit 
and PMP, then a more stringent limit will be applied in the permit.  

(iv) The term of the WQS variance, expressed as an interval of time from 
the date of EPA approval or a specific date. The term of the WQS variance 
must only be as long as necessary to achieve the highest attainable 
condition and consistent with the demonstration provided in paragraph 
(b)(2) of this section. The State may adopt a subsequent WQS variance 
consistent with this section. 

The term of the variance is 15 years from the date of EPA approval. This term 
will allow the permittee to develop and implement a Pollutant Management 
Plan that will reduce sources of chloride being discharged to the WWTP. This 
time will allow actions to be taken and data to be collected that will reflect 
source reductions made and allow for future source reduction planning 
and/or planning for the construction of alternative wastewater or drinking 
water treatment technologies.  

(v) For a WQS variance with a term greater than five years, a specified 
frequency to reevaluate the highest attainable condition using all existing 
and readily available information and a provision specifying how the State 
intends to obtain public input on the reevaluation. Such reevaluations 
must occur no less frequently than every five years after EPA approval of 
the WQS variance and the results of such reevaluation must be submitted 
to EPA within 30 days of completion of the reevaluation. 

Consistent with Minn. R. 7050.0190 subp. 8, MPCA will include a 
requirement in the permit that the Permittee submit a request for 
reevaluation 180 days prior to permit expiration to ensure the variance 
continues. This re-evaluation coincides with the permit term (5 years). MPCA 
will submit this reevaluation to EPA upon completion. 



 

15 

vi) A provision that the WQS variance will no longer be the applicable 
water quality standard for purposes of the Act if the State does not 
conduct a reevaluation consistent with the frequency specified in the 
WQS variance or the results are not submitted to EPA as required by 
(b)(1)(v) of this section. 

Minn. R. 7050.0190 subp.8 states, “If the Permittee does not request a 
reevaluation, the variance expires at the end of the five-year period”. The 
state intends to evaluate the request for re-evaluation in a timely manner to 
adhere to federal law.   

2) The supporting documentation must include:  
(i) Documentation demonstrating the need for a WQS variance. 
 
(A) For a WQS variance to a use specified in section 101(a)(2) of the Act or 
a sub-category of such a use, the State must demonstrate that attaining 
the designated use and criterion is not feasible throughout the term of 
the WQS variance because: 
 
(1) One of the factors listed in 131.10(g) is met, or 
 
(2) Actions necessary to facilitate lake, wetland, or stream restoration 
through dam removal or other significant reconfiguration activities 
preclude attainment of the designated use and criterion while the actions 
are being implemented. 

This variance is being sought under the final factor in § 131.10(g) - controls 
more stringent than those required under sections 301(b) and 306 of the 
Clean Water Act, United States Code, title 33, sections 1311(b) and 1316, 
would result in substantial and widespread negative economic and social 
impacts.  
 
The following serve as documentation of the variance: 
• APPENDIX A: Alternatives for addressing chloride in wastewater effluent;  
• Facility-specific preliminary determination 
• Draft permit language 

(B) For a WQS variance to a non-101(a)(2) use, the State must submit 
documentation justifying how its consideration of the use and value of 
the water for those uses listed in § 131.10(a) appropriately supports the 
WQS variance and term. A demonstration consistent with paragraph 
(b)(2)(i)(A) of this section may be used to satisfy this requirement. 

The chloride standard protects for 101(a)(2) uses.  

(ii) Documentation demonstrating that the term of the WQS variance is 
only as long as necessary to achieve the highest attainable condition. 
Such documentation must justify the term of the WQS variance by 
describing the pollutant control activities to achieve the highest 
attainable condition, including those activities identified through a 
Pollutant Minimization Program, which serve as milestones for the WQS 
variance. 

The term of the variance is 15 years from the date of MPCA’s final issued 
permit following EPA approval of the variance. This time is needed to 
achieve the HAC, which is identified as the alternate effluent limit that 
reflects the greatest pollutant reduction achievable with the pollutant 
control technologies installed at the time this variance is adopted by the 
State, and the adoption and implementation of a Pollutant Minimization 
Program. The draft permit language outlines the requirements throughout 
the term of the variance.  

(iii) In addition to paragraphs (b)(2)(i) and (ii) of this section, for a WQS 
variance that applies to a water body or waterbody segment: 

This variance does not apply to a water body or waterbody segment; it 
applies to the Permittee identified in the discharger-specific variance 



 

16 

(A) Identification and documentation of any cost-effective and reasonable 
best management practices for nonpoint source controls related to the 
pollutant(s) or water quality parameter(s) and water body or waterbody 
segment(s) specified in the WQS variance that could be implemented to 
make progress towards attaining the underlying designated use and 
criterion. A State must provide public notice and comment for any such 
documentation. 
(B) Any subsequent WQS variance for a water body or waterbody 
segment must include documentation of whether and to what extent 
best management practices for nonpoint source controls were 
implemented to address the pollutant(s) or water quality parameter(s) 
subject to the WQS variance and the water quality progress achieved. 

information.  To comply with Minn. R. 7050.0190 subp 1 (B), the permit will 
require Smart Salting training/certification and use of the assessment tool to 
reduce nonpoint discharges of chloride that the Permittee can control. This 
will help winter maintenance organizations assess operations, identify 
opportunities to reduce salt using proven BMPs and track progress. See draft 
permit language.  

(c) Implementing WQS variances in NPDES permits  
A WQS variance serves as the applicable water quality standard for 
implementing NPDES permitting requirements pursuant to § 122.44(d) of 
this chapter for the term of the WQS variance. Any limitations and 
requirements necessary to implement the WQS variance shall be included 
as enforceable conditions of the NPDES permit for the permittee(s) 
subject to the WQS variance. 

The limitations and requirements to implement these variances are included 
as enforceable conditions of the draft permit.  
 

 
 
 



 

17 

 

 
 
 

Water Quality Program 
Facility specific preliminary determination  

Water quality standard variance for chloride 
 

Alexandria Lake Area Sanitary District (ALASD) 
Wastewater Treatment Plant (WWTP) 

MN0040738 / AI 1740 
 
 
A. ALASD Issue Statement 
The chloride standard is located in Minn. R. 7050.0222 subp 2. A variance is a temporary change in a 
state water quality standard for a specified pollutant and its associated water quality-based effluent 
limit (WQBEL) that reflects the highest attainable condition (HAC) for a permittee during the term of 
the variance (Minn. R. 7050.0190). All other applicable standards not addressed in this variance 
request remain applicable, and the underlying standard for chloride remains applicable. Compliance 
with the chloride water quality standard is not feasible because controls more stringent than those 
required by sections 301(b) and 306 of the Clean Water Act (CWA) would result in a substantial and 
widespread economic and social impact to the community.  Upon review of the application, MPCA 
staff have determined that the Alexandria Lake Area Sanitary District (ALASD, or Permittee) has 
satisfied the conditions necessary to grant a variance and, as a result, recommends the 
Commissioner grant the variance and include variance conditions in the Permittee’s National 
Pollutant Discharge Elimination System/State Disposal System (NPDES/SDS) permit No.MN0040738.  
The ALASD Wastewater Treatment Facility (WWTF) discharges to Lake Winona, a water designated 
as Class 2B, 3C, 4A, 4B, 5, 6 water.  
 
B. ALASD WWTP MN0040738 
The Alexandria Lake Area Sanitary District (ALASD) WWTF (Facility) is located in the SW 1/4 of the 
NE 1/4 of Section 25, Township 128 North, Range 38 West, La Grand Township, Douglas County, 
Minnesota. This is a Class A Facility that consists of a main lift station, force main, influent 
screening, screenings washing and compaction, vortex grit removal and grit washing, two primary 
settling tanks, three fine pore ceramic diffuser aeration tanks, three secondary clarifiers, cloth 
media tertiary filtration, chlorination tanks, dissolved air floatation thickening of waste activated 
sludge, three aerobic digesters, centrifuge dewatering, and outfall pipeline. The total number of 



 

18 

households served by ALASD is 8,792 and includes the City of Alexandria, Alexandria Township, 
Carlos Township, Hudson Township, Ida Township, LaGrand Township and Lake Mary Township.  
 
The Facility has a continuous discharge (SD001) to Lake Winona (Class 2B, 3C, 4A, 4B, 5, 6 water), 
and has an average wet weather design flow of 4.7 million gallons per day (mgd), with a 5-day 
carbonaceous biochemical oxygen demand strength of 7,100 pounds per day (lbs/d), and designed  
to treat up to 6,000 lbs/d of total suspended solids, 210 lbs/d of total phosphorus, and 470 lbs/d of 
ammonia nitrogen. 
  
C. Factor 6-substantial and widespread economic and social impacts 
The variance is being pursued because compliance with the WQBELs would result in substantial and 
widespread social and economic impacts. The municipality used the alternatives analysis and 
eligibility tool referenced previously, but modified it to take into account the regional aspect of 
wastewater treatment.  
 
The District included ‘end-of-pipe’ treatment into the calculator. ALASD determined that the 
treatment technology to comply with these limits at the WWTF was installation of a reverse 
osmosis system at a capital cost of 107 million dollars and an annual operation and maintenance 
cost increase of $6,000,000. This would result in a cost of 2.5% of Median Household Income (MHI).  
 
The calculator shows that 4.5% of the MHI would be needed to pay for a lime-softening plant and 
removal of all point-of-entry ion exchange water softeners. A reverse osmosis drinking water system 
and removal of all point-of-entry ion exchange water softeners would cost 4.1% MHI. The Permittee 
notes that pursuing this option (centralized water softening) is problematic because Alexandria Light 
and Power (ALP), a separate entity, operates the city of Alexandria’s water treatment plant. In 
addition, ALP only provides water for 55% of the population served by ALASD. The rest of the 
population uses private wells for drinking water. 
 
D. Highest Attainable Condition 
MPCA has determined the HAC of the receiving water is achieved through alternate effluent limits 
combined with a Chloride Investigation and Minimization Plan per 40 CFR 131.14(b)(1)(iii). Thus, the 
alternate limit included in the table below reflects the greatest chloride reductions achievable with the 
current treatment processes, in conjunction with the implementation of the permittee’s Chloride 
Investigation and Minimization Plan.  
 
These values are based on data collected through the effluent limit review for permit reissuance. The 
maximum measured effluent value is 839 milligrams per Liter (mg/L) and is considered the alternate 
limit.  A subsequent alternate limit for chloride must not be defined as less stringent than 839 mg/L. In 
other words, this limit will never be less restrictive.  
 

Compliance schedule has the final date as March 30, 2021.  
 
 

Pollutant Parameter SU Alternate Effluent 
Limit (Daily 
Maximum) 

Underlying WQS 
Calendar Month 
Average Limit 

Underlying WQS 
Daily Max Limit 

Chloride mg/L 839 230 252 



 

19 

E. Existing Conditions and ambient water quality 
The variance alternate limit for chloride is listed above. This reflects the level currently achievable 
and will protect existing conditions. Drinking water is supplied by ALP. The system consists of nine 
wells ranging from 116 to 135 feet deep that draw water from the Quaternary Buried Artesian 
aquifer. The water is treated at a distribution system to remove iron & manganese and add fluoride 
and chlorine. A water distribution system has been active since the early 1900s.  
 
Water softeners have been used and have been discharging to wastewater treatment plants since 
the 1940’s, meaning chloride has been in the discharge prior to 1978. This variance alternate limit is 
based on the maximum discharged. Pollutant reduction required during the variance term and a 
maximum alternate limit requires the discharger to aim below this level, resulting in an overall 
reduction. All of this will protect existing conditions. This means that currently attained ambient 
water quality will be maintained. Alternate limits will not allow the Facility to increase its effluent 
levels for chloride. 
 
The chloride in the receiving water was intensively monitored in 2008. The lowest values occurred 
at site S005(-various identifiers). The rest of the sample results averaged 445 mg/L. Attachment 1 
includes this information by map and associated data points. 
 
The receiving water, Lake Winona, has been listed as impaired for chloride since 2010. It is an EPA 
category 5 waterbody, which means a Total Maximum Daily Load (TMDL) study has not been 
completed. Therefore, the MPCA and ALASD need to strive for reductions to return the water body 
to attainment of the underlying water quality standard. The Long Prairie River Watershed 
Restoration and Protection Strategies (WRAP) was completed April 2017 and identifies: 

• Improvement to winter salting techniques 
• Educational campaign throughout the lakeshed 
• Explore alternatives for water softeners within the ALASD service area, including research of 

feasible alternatives to traditional water softeners including the provision of soft water by 
the municipal supplier and/or prohibiting the use of individual water softeners in the ALASD 
service area. 

The variance will not cause further impairment; in fact, the efforts to comply with the final WQBEL 
may bring forth more discussion and action around the impairment and future TMDL.  
 
No other variances exist upstream or downstream of the city of Alexandria. Therefore, there are no 
additive effects to the water body.  
 
F. Protection of human health & endangered species and conformance with antidegradation 